Appendix A - 2022 User Pay Budget

ﬁ .-A
Elhot Lake

City of Elliot Lake

WATER AND WASTEWATER
FINANCIAL PLAN

2020 - 2029

In accordance with O.Reg. 453/07

Project No.: 21-110

Prepared by: 5_) ISnJILat?;;l;Cture

Infrastructure Solutions (Software) Inc.
6925 Century Avenue, Main Floor
Mississauga, ON, L5N 7K2
www.infrasol.ca

July 19, 2021
October 28, 2021 Rev.1


asonnenburg
Typewritten text
Appendix A - 2022 User Pay Budget


October 28, 2021

Infrastructure Solutions (Software) Inc.
6925 Century Avenue, Main Floor
Mississauga, ON, L5N 7K2

Cell (647) 801- 6401

neil@infrasol.ca

Daryl Halloch

Director of Public Works
City of Elliot Lake

45 Hillside Drive North
Elliot Lake, ON

P5A 1X5
[...]
Appendix A: Statement of FINANCIQl POSITION ............uuueeeeeeeeieeereeeeeireeeeecsneeeecssneeeessssesessssssesssssssssssnes
Appendix B: Statement Of OPEIAHONS...........ccccveeeeieeeceiirrrreeeteeeecessssnseeeeeecessssssseseeseessssssnsssssssssssssnes
Appendix C: Statement of Change in Net FINANCIal ASSEIS ........cccueeeeeerreeeecsreeeecssneeeccssneecesssseeesenns 25
Appendix D: Statement Of CASH FIOW............eiccceeieeerreereccieeeecessneeeessssesesssssesessssssssssssssssssssssssssssssssssnns 26
Appendix E: 2021 Water/Wastewater RAIES BY -LAW.........uuueeeeeeeeeeerrsreeeeeeeecessssssseseeseessssssssssssssssssssnes 27
Appendix F: Capital Projects (2020—2029) .......cccccceeeerrrereeerrserecersseeeessssesesssssssessssssssssssssssssssssssssssssssssns 28

Infrastructure 3
—2 Solutions



LIST OF FIGURES:

FIGURE 1 Study Area

FIGURE 2 Water Treatment Plant

FIGURE 3 Wastewater Treatment Plant
FIGURE 4 Summary of Financial Projection
FIGURE 5 Breakdown of Operating Expenses
FIGURE 6 Overall Capital Expenditures

LIST OF TABLES:

TABLE | 3-1 | Customer Growth

TABLE | 3-2 | Raw Water vs. Treated Water

TABLE | 3-3 | Water/Wastewater Operations Financial Projections

TABLE | 3-4 | Projected Water/Wastewater Rates and Revenues

TABLE | 3-5 | Projected Reserves

TABLE | 3-6 | TCA Consolidated for Water

TABLE | 3-7 | TCA Consolidated for Wastewater

TABLE | 3-8 | Water/Wastewater Bill Comparison

Infrastructure
—2 Solutions



1 Introduction and Project Scope

1.1 Objectives

Infrastructure Solutions Inc. (ISI) was retained by the City of Elliot Lake (the City) to prepare an updated
Water/Wastewater Financial Plan for the communal water system. This Financial Plan has been developed
and prepared with a forward-looking approach at the financial position of the City’s water and wastewater
systems. The plan is not audited, and it does contain various estimates and assumptions as defined in
Section 5: “Notes to the Financial Plan”.

The Water Financial Plan fulfills one of the five submission requirements for the purposes of obtaining a
municipal drinking water license as per the Safe Drinking Water Act 2002 (SDWA). The prescribed reporting
requirements for a financial plan are defined by Ontario Regulation 453/07 (O. Reg.453/07). In general, a
financial plan requires an in-depth analysis of capital and operating needs, a review of current and future
demand versus supply, and consideration of available funding sources. The Financial Plan under O. Reg.
453/07 is required to cover a period of at least six (6) years, and this Plan’s period is from 2020 to 2029
inclusive.

The City of Elliot Lake is a municipality with a population of approximately 10,741 according to the 2016
Canada Census, and is situated north of Lake Huron, midway between the cities of Sudbury and Sault Ste.
Marie. The City’s water/wastewater system serves the community with approximately 6,065 accounts, as
of 2020. The vast majority of water users (5,873 Units) in Elliot Lake are not metered. In 2020, there were
192 metered accounts, mostly commercial users, as per 2020 Metered Accounts Consumption Yearly
Report. The City has undertaken this Water/Wastewater Financial Plan to ensure that sufficient funds will
be in place to cover the short-term water and wastewater system operating costs and full water and
wastewater system life-cycle asset renewal and replacement costs over a ten -year time period.

This Water and Wastewater Financial Plan consists of the following tasks:

Compilation of the current and projected operating costs for the 2020-2029 period

Projections of capital renewal and replacement costs to 2029

Revenue projections

Debt requirements and projections

Tangible Capital Asset projections

Statement of Financial Position, Statement of Operations, Statement of Change in Net Financial
Assets/Debt, and Statement of Cash Flow

The intent of the project is to develop a sustainable financing plan that will fully meet the current financial
needs, as well as make full provision for renewing all water system financial assets. The cost of renewing
financial assets has been identified for the 2020 to 2029 period. For each year, from 2020-2029, user fees
have been set such that funds will be available when needed to meet future projected capital renewal and
replacement needs.

The costs of the identified short-term capital renewal needs have been combined with projections of the
operating costs to produce an overall projection of the system costs. Various methods have been utilized
to supply the necessary financial resources to pay for the operations & maintenance (O&M) and the capital
projects. These include loans, if any, user fees and reserves. User fees are the key component of the
financial plan as they pay down any loan and build up reserves.

The current rate structure as per the 2020 Water By-law, combined with the rate increases as proposed in
the 2020 Elliot Lake Water/Wastewater Rate Study, generates sufficient funds to fully meet the projected

Infrastructure 5
—2 Solutions




needs of the financial plan. Itis recommended that the rates be monitored annually to determine if revenues
and expenditures are in line with this Financial Plan’s projections..

1.2 Study Area

The City of Elliot Lake is a municipality with a population of approximately 10,741 according to the 2016
Canada Census, and is situated north of Lake Huron, midway between the cities of Sudbury and Sault Ste.
Marie. The City is responsible for water supply, treatment and distribution within the City’s site. Municipal
services, including water and wastewater are supplied to approximately 6,065 accounts.

Figure 1 - Study Area'(q.S'(y)‘(Jrce: Google Maps)

Elliot Lake was once known as the Uranium Mining Capital of the World. After two large periods of decline
in the mining industry, an agreement with Ontario Hydro was made to purchase their uranium. By 1996, all
uranium mining had stopped in Elliot Lake. In 2006, there was a resurgence of interest in becoming more
investment ready. The community worked with the Ontario Ministry of Agriculture, Food and Rural Affairs
(OMAFRA) to determine how to support their current businesses, how they could expand them and how
they could garner more attention from the private sector. Many of the successes resulting from the
community’s recovery plan were achieved through the Economic Diversification Strategy. Much of its
success has largely been due to marketing Elliot Lake as destination for retirees rather than the traditional
production-based economy. Cottage lot development helped stabilize the economy as part of this initiative.
The quality of life in Elliot Lake appears to be garnering attention not only from individuals looking to relocate
but from private and public developers looking at Elliot Lake as a safe and secure place for long term
investment.

Infrastructure 6
—2 Solutions



1.3 Water System

The City of Elliot Lake Water Treatment Plant is a direct filtration plant with coagulant feed, rapid mix,
flocculation and three rapid gravity sand and anthracite filters. It was designed in 1980, with a maximum
day design flow of 28,400 m3/day and a forecasted population of 28,000. Currently, it serves a population
of approximately 12,000. Elliot Lake is the primary raw water source. Additionally, there is a 2,200 m?3
clearwell under the treatment area. The system storage consists of twin side by side standpipes with a total
capacity of 5,900 m? in the original townsite and a 4,550 m® in ground reservoir in the “New Townsite”.
However, the New Townsite tank is no longer in service.

The water treatment plant is a direct filtration plant with the following characteristics:

Intake

A 295 m long, 900 mm diameter high density polyethylene raw water intake pipe with fibreglass intake
structure and crib having an intake capacity of 36,000 m3/day.

Low-Lift Pumping Station

A separate low lift pumping station having a firm capacity of 28,000 m3/day, equipped with two removable
manually cleaned inlet screens, four vertical turbine low lift pumps (1 pump at 5,200 m3/day; 2 pumps, each
at 18,100 m3/day; and 1 pump at 8,200 m3/day). Also, one venture tube water meter on the raw water main
located in the main plant.

Mixing

Two cell rapid mix tanks with one 15 kW mixers and one 3.75kW submersible. Total residence time at
design flow 5 minutes.

Flocculation Tanks

Four parallel series of three hydraulic spiral flow flocculation tanks.

Filters

Three rectangular filters with dual media (anthracite/sand) and hydraulic surface wash at a filtration rate of
10 m/hr at design flow.

Clear Well

A 2,300 m® capacity baffled clear well with a common filter effluent chamber, and two independent
storage/chlorine contact tanks each of which can be isolated for service,

High Lift Pumping Station

Four vertical turbine centrifugal pumps rated as follows: HLP1 3,900 m3/day, HLP2 8,600 m3/day, HLP3
18,600 m3/day, and HLP4 8,600 m3/day. A venture tube flow meter is installed on the discharge main from
the Pump System to the distribution system.

Disinfection System

A chlorine gas disinfection system consisting of a two one-ton cylinder weight scales with vacuum regulators
and three (one duty, 2 stand-by) 90 kg/d capacity chlorinators with a storage space for seven one-ton
cylinder and associated equipment.

Chemical Storage and Feed Systems

Coagulant feed system consisting of one 27,000L capacity liquid PACI storage tank with a remote filling
system, two chemical feed metering pumps with a flow capacity of 17.6 I/hr, and chemical feed lines to the
rapid mix tank.

pH/Alkalinity Adjustment

Pre and post lime feed systems for alkalinity and pH adjustment consisting of one 30-ton silo and volumetric
feeder into a slurry make-up tank; two chemical feed metering pumps with a flow capacity of 476l/hr; a
stand-by hopper, volumetric feeder and feed pump.

Infrastructure 7
—2 Solutions



Fluoride

A fluoride feed system consisting of a 4,500 litre hydrofluorisilicic acid bulk storage tank and one metering
pump with a flow capacity of 3.3 I/hr.

Residual Management System

A filter backwash wastewater settling and disposal facility consisting of three settling/surge tanks capacity
of 235 m?3 each; one sludge holding/thickening tank capacity 60 m?3; two sludge pumps for transfer of sludge
from the settling tanks to the sludge holding tank and for pumping from the sludge tank to ta truck.
Supernatant is discharged to Elliot Lake. Sludge is trucked to the sewage treatment plant via Horne Lift.
Stand-By Power Facility

A 500 Diesel engine stand-by power generator set and associated equipment located in a separate room
of the Plant Enclosure Building

The City of Elliot Lake has highly trained staff that specializes in operating and maintaining a water
treatment plant, distribution system, a booster station and two elevated water storage tanks (standpipes).
The water distribution system consists of a total approximately 130 km of cast iron, ductile iron, and PVC
water main of sizes ranging from 150 mm diameter to 600 mm diameter. There are approximately 428
hydrants and two water storage tanks (standpipes) with a total storage volume of approximately 9,400 m3,
A 1,527 m?3 standpipe and a 7,870 m?3 standpipe are both located on Roman Avenue.

Source: Summary Report - City of Elliot Lake Water Treatment Plant (2020).

Figure 2 — Water Treatment Plant (Low Lift Pumps)

Infrastructure 8
Solutions



1.4 Wastewater System

The Esten Lake Sewage Treatment Plant provides a secondary treatment of sewage generated by the City of
Elliot Lake. Three main sewage pumping stations and one zone gravity flow form the four main sewage collection
areas in the City. The sewage pumping stations include Horne Lake, Angel Lake, and Porridge Lake Pumping
Stations and the gravity flow station is Neighbourhood 3C.

A variety of feeder pumping stations discharge to the main pumping stations. The City operates a total of 12
sewage pumping stations. The main pumping station Forcemains discharge into a 750 mm diameter gravity trunk
sewer, which terminates at the head of the inlet works at the sewage treatment plant.

The Esten Lake Sewage Treatment Plant is designed to provide a nominal flow of 16,000 m3/day. The facility
incorporates raw sewage pumping, screening, degritting, primary clarification, activated sludge aeration,
secondary clarification, sludge recycle pumping, chlorination, nutrient reduction and anaerobic sludge digestion.
Stabilized sludge from the anaerobic digester is trucked off-site to mine tailings sites for final disposal.

Effluent from the sewage treatment plant is discharged by gravity to the easterly end of Esten Lake via an 800
mm diameter outfall pipe. A causeway has been built to isolate the easterly end of Esten Lake, with flow through
a diversion channel to Depot Lake. Nordic Lake, which is radium polluted, has also been diverted to Depot Lake
through the Esten Lake diversion. This scheme protects the aquatic and recreational use of the remainder of
Esten Lake, Marchland River and Lake, and Trout Lake from the polluting effect of Nordic Lake.

‘ “:' k|
e — S

nRERY MR Gl

O s

Source: Design and Operations Brief for Esten Lake Sewage Treatment Plant in the City of Elliot Lake (June,
1982); Marshall Macklin Monaghan.
Figure 3 - Wastewater Treatment Plant (Screw Pumps)

Infrastructure 9
—2 Solutions



2 Provincial Requirements

The Safe Drinking Water Act (SDWA) was passed in December 2002 to address some of the
recommendations made by the Walkerton Inquiry Part Il report. One of the main requirements of the Act is
the mandatory licensing of municipal water providers. Section 31 (1) specifically states,

“No person shall,
a) establish a new municipal drinking water system or replace or carry out an alteration to a municipal
drinking water system except under the authority of and in accordance with an approval under this
Part or a drinking water works permit; or
b) use or operate a municipal drinking water system that was established before or after this section
comes into force except under the authority of and in accordance with an approval under this Part
or municipal drinking water license.”

One of the main requirements of the SDWA is the mandatory licensing of municipal water providers, as per
section 31 (1). To meet license requirements, a municipality must satisfy five key requirements as per
section 44 (1):

1. Obtain a drinking water works permit.

2. Acceptance of the operational plan for the system based on the Drinking Water Quality
Management Standard.

3. Accreditation of the Operating Authority.

4. Prepare and provide a financial plan.

5. Obtain a permit to take water.

The preparation of a financial plan is a key requirement for licensing and as such must be undertaken by
all water providers.

2.1 Financial Plan Requirements — General

Under the SDWA, a Financial Plan is mandatory for water systems and encouraged for wastewater
systems. The financial plans shall be for a period of at least six years, but longer planning horizons are
encouraged. The initial financial plan was to be completed and approved by the later of July 1, 2010 and
the date that was six months after the first license was issued. Once a water system is licensed, the City’s
Water Financial Plan is required to be updated every five (5) years, in conjunction with the application for
license renewal. Financial plans may be amended, and additional information beyond what is prescribed
can be included if deemed necessary.

2.2 Financial Plan Requirements — Existing System
0. Reg. 453/07 provides details with regards to s.30 (1) part b of the SDWA for existing water systems:

e Financial plans must be approved by Council resolution (or governing body).

e Financial plans must include a statement that the financial impacts have been considered and apply
for a minimum six-year period (commencing when the system first serves the public, or at renewal
starting with the year in which the license expires).